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1 . Sewing speed and rotating direction of pulley

The maximum sewing speed of this machine is 6,500 rpm.
Run a new machine at 15 — 20% lower rotating speed

of its maximum sewing speed during the first 200
hours (about one month) so that it will offer a

long service life in good condition.

The rotating direction of the motor pulley @ and
the machine pulley® is clockwise as shown in the

figure.

A\ CAUTION Fle. 1

If rotating in reverse direction, oil can not be supplied
properly, and the machine can be damaged.

AZF8520G6-31 6



2. Adjustment

2.1 Needle height

(1) Loosen the screws(@ to remove the logo plate®.

(2)Remove the screw®).

(3)Rotate the machine pulley to raise the needle
bar to the highest point.

(4)Loosen the screw® of needle bar bracket, make
adjustment by moving the needle bar up and down.

When the needle bar is at the highest point, make
the height from the top surface of the stitch plate
to the tip of needle to 10.7 — 11.0 mm.

NOTE

1. Tighten the screw @ of needle bar bracket with a
torque of 1.5 N-m (15 kgf-cm).

2. In case of 2 or 3-needle machine, make sure that the
needles are parallel with each other.

3. Apply the liquid packing after reinstalling the screw @ .

Fig. 2

10.7 - 11.0 mm

Fig. 3 AZF8520G-31
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2. Adjustment

2.2 Distance between needle and upper looper

Turn the machine pulley clockwise and move the
upper looperQ) to the extreme left. At this point,
make the distance between the upper looper tip and
the center of the needle to 5.0 — 5.5 mm.

(1)Loosen the screw(® .

(2)Keep the lower looper thread eyelet® away from
the auxiliary looper holder cover®.

(3)Remove the screw®.

(4)Remove the auxiliary looper holder cover @.

(5)Loosen the screw® to make adjustment.

Fig. 4

NOTE

After adjustment, tighten the screw® while press-—
ing it into the machine body.

Information
Distance between needle and lower looper:
3.3 - 3.8 mm
Distance between needle and double chain looper:
2.0 - 2.2 mm

Fig. 6
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2. Adjustment

efore making adjustment, ALWAYS turn OFF the motor switch and check that the motor has already stopped.

/A WARNING
€ )

2.3 Looper thread tension for overlock stitch

%,
66 O @

Standard position for each thread eyelet
1. Upper looper supplementary thread eyeletD

Fig. 7

Move it to the extreme left.
2. Looper thread eyelet (left) ®
Make the part “A” horizontal.
3. Upper looper thread eyelet®
Align the left end with the mark@.
4. Lower looper thread eyelet®
Align the middle point of line “B” with the mark®.
5. Looper thread pull-off @
Align the upper right end with the mark® when the lower looper comes to the extreme right.
6. Upper looper thread pull-off®
Align the eye of thread pull-off with the mark@® when the lower looper comes to the extreme
right.
7.Lower looper thread pull-off D
Tighten the screw at the center of thread pull-off eye.

For each thread eyelet and thread pull-off
@® To tighten the thread tension, move it in the direction “T” .
@® To loosen the thread tension, move it in the direction “L” .

520G-31
9 AZF8



3. Specifications

Model AZF85206-31
Dimensions 380 (L) X280 (W) X310 (H) mm
Weight 28 kg
Construction Dust-proof, Oil-tight and completely sealed
Stitch Type IS0: (514, 401)
Application Safety stitch for knitted or woven fabrics
Sewing Speed up to 6,500 rpm
Stitch Length 1.0 — 4.0 mm

Number of stitches

per inch(25.4 mm) 6.5 — 25 stitches

per 30 mm 7.5 — 30 stitches

DCX27 (for both sides of overlock stitch and double chainstitch)

Needle System Size#8 — #14(60 — 90)

Needle Storke 24.7 mm
Presser Foot Lift up to 6.0 mm
Feed Regulation Push button system
Feeding amount of top

10. 0 mm
feed dog
Up—and-down movement

5.0-8.0 mm
of top feed dog
Lifting amount of top

8.0-8.5 mm

feed dog

Max. Normal Differential (Gathering) 1:2.3

Differential Ratio Max. Reverse Differential (Stretching) 1:0.7

(Available up to 1:0.6 by adjusting the position of the lever pin.)

Differential Feed Adjustable by moving external lever even during operation

Regulation

Knives for Fabric Lower Knife : flat type, made of special steel

Cutting Upper Knife : flat or angled type, made of super hard alloy
Lubricating 0il YAMATO SF OIL No. 28

Capa01ty or 0il 900 cc

Reservoir

Lubication Forcedly by gear pump

Installation Semi—-submerged type or fully—submerged type

AZF8520G-31
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AZF8520G-31 EXCLUSIVE PARTS(T1)
e

H7EFTIERSEM(T)

1

RefNo Parts No. Description m B Amt. Req
1 2150054 Needle Bar Crank Arm, C. Set gHET S>>V (1B) 1
2 2150053 Needle Bar Driving Shaft HEO VU 1
3 2100136 Needle Bar Crank Arm HEssvy 1
4 300008 Washer Tvy 1
5 140003 Screw(M6-1 X 18) XY 1
6 2100138 Needle Bar Connecting Link #HEY > 1
7 2100176 Needle Bar Connecting Link Pin k- DIPVA % 2
8 310089 Oil Wick S 2
9 2150051 Needle Bar Connecting Bracket e 1

10 110006 Screw(M3.5-0.6 x 10) jI=3%) 1
11 160016 Screw(M4-0.7 X 4.5) kY 2
12 2100134 Needle Bar Driving Lever HiEy S o 1
13 2150255 Crankshaft 97Oy v Tk 1
14 2150602 Crankshaft Bushing Frlvya 1
15 2150259 Eye Guard Spacer FAHT—RIAR—Y 1
16 100001 Nut +v bk 1
17 2100483 Needle Thread Pull-off tigl 1
18 300099 Washer BIvIy 1
19 110064 Screw{M4-0.7 x 8) =3 1
20 2150471 Upper Knife Holder(Flat Type) EAZRILG (F) 1
21 2150256 Upper Knife(Flat Type) EXAREFE) 1

+ The frame of this model is different from that of AZF8500G.
* 7L —Ah [ ZAZFR500GEELR D 9,
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AZF8520G-31 EXCLUSIVE PARTS(2)
e

YTEFLEEBR(2) 2

RefNo Parts No. Description m A Amt. Req
1 2150419 Upper Looper Bar Crank Arm, C. Set  _EIL—/XT 5> 7 (#H) 1
2 6200114 Upper Looper Bar Guide Bushing JL—IREAXZ L 1
3 2100227 Upper Looper Bar Guide Cover JL—IRERE 1
4 130001 Screw(M2.5-045 X 6) ERY 1
5 110071 Screw(M2.5-045 X 6) XY 1
6 2150090 Upper Looper Bar Guide, C. Set JL—ICEAFE) 1
7 2100221 Upper Looper Bar Crank Arm EN—=OZ>D 1
8 300008 Washer vy 1
9 140004 Screw(M6-1 X 16) ERY 1

10 2100903 Upper Looper Bar Crank Arm Pin E—rRoZvoEY 1
11 160002 Screw{M4-0.7 X 5) kxy 1
12 310089 Oil Wick SRS 1
13 2150080 Upper Looper Bar JL—IHE 1
14 000629 Seal Plug B 1
15 2100892 Upper Looper Bar Guide JL—IXEA 1
16 310065 Oiling Felt 7zl bk 2
17 2119323 Upper Looper L= 1
18 2150477 Collar{10 X 16 X 6mm) ho— 1
19 - 003657 Screw(M4-0.7 x 3) xRy 1
20 2101416 Upper Looper Driving Lever EIL—/ @b 1
21 2101418 Driving Shaft Thrust Ring AZANYVT 1
22 2100215 Looper Driving Lever Connecting Rod JL—/8Ov R 1
23 2150478 Looper Holder Cover JL—IRBAhIR— 1
24 2150422 Upper Looper Thread Eyelet EI—X%3E 1
25 110026 Screw(M3-0.5 X 6) Ry 1
26 000014 Washer Tvy 2
27 2150481 Lower Looper Thread Eyelet TIL—/CRE 1
28 110036 Screw(M3-05 % 6.5) 1Exy 1
29 2150482 Spacer ANR—Y 1
30 2150479 Auxiliary Looper Holder Cover R —IRE NN — 1
31 110085 Screw(M3-05 X 4.5) xRy 2
32 2100851 Lower Looper Thread Pull-off TIL—ISKRigY 1
33 2150425 Looper Thread Eyelet(Left) JIL—ISHRE () 1
34 130020 Screw(M4-0.7 x 6.3) Exy 1
35 2150472 Lower Looper Driving Lever TIL—/ Xk 1
36 2100218 Driving Shaft Thrust Ring AZANYVT 1
37 2150572 Looper Thread Pull-off JL—iCkigY 1
38 390687 Thread Chart FEVK 1

AZF8520G-31
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AZF8520G-31 EXCLUSIVE PARTS(3)

YTEFILEREREG) 3

RefNo Parts No. Description m A Amt. Req
1 0024084 Thread Tension Spring Cap REAFNEFv v (L) 1
2 0024083 Tension Spring Bushing RFFF v @Y IEX 1
3 0030255 Tension Spring{Needle Thread) #HARFF/INR 1
4 0020118 Thread Tension Spring Retainer HRBEFNREY Y I(T) 1
5 000178 Felt(2.5mm) Zx)Lb 1
6 0031111 Tension Disc *FEFmM 2
7 000177 Felt(1.0mm) )bk 1
8 190016 Tension Post RFATE 1
9 2150164 Tension Disc Eyelet for Needle Thread #HR#FARE 1

10 2150172 Tension Disc Eyelet(Right) RIFFEREE) 1
11 100001 Nut v bk 1
12 2109213 Needle Guard(Front)(Overlock Stitch) A—/\#H%=5 (Bl) 1
13

14 2127623 Presser Foot, Complete Set(AY6, AY8) I (i8) 1
15 2127602 Presser Foot Hinge BIeyy 1
16 004351 Screw(9/64-40 X 7) =7 1
17 2127663 Presser Foot(Front/Rear) Unit I (ET - &) () 1
18 0026140 Presser Foot Hinge Pin BreyyEy 1
19 2127604 Presser Foot Spring(Small) TR 1
20 280002 Screw(3/32-56 x 2.4) Exy 1
21 2159113 Needle Clamp(AY) #1E X 1
22 001900 Screw(1/8-44 x 2.4) xR 1
23 2129050 Top Feed Dog XY 1
24 2168003 Stitch Plate(AY7) AR 1
25 2106023 Differential Feed Dog AxY 1

AZF8520G-31
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